

WANL-TME-1366 January 28, 1966



Westinghouse Astronuclear Laboratory

てる国

1

1

2

÷

1366

WELDABLE AND BONDABLE STRAIN GAGES IRRADIATED AT PLUM BROOK REACTOR FACILITY (EXPERIMENT 23/W408 PBRF CYCLE 40) (NE 2460)

DISTRIBUTION OF THIS DOCUMENT UNLIMITED

DUTY OF SECONDENT IS UNITED TO ALL OTHER ALL ALL AND TO ALL OTHER

DISCLAIMER

This report was prepared as an account of work sponsored by an agency of the United States Government. Neither the United States Government nor any agency Thereof, nor any of their employees, makes any warranty, express or implied, or assumes any legal liability or responsibility for the accuracy, completeness, or usefulness of any information, apparatus, product, or process disclosed, or represents that its use would not infringe privately owned rights. Reference herein to any specific commercial product, process, or service by trade name, trademark, manufacturer, or otherwise does not necessarily constitute or imply its endorsement, recommendation, or favoring by the United States Government or any agency thereof. The views and opinions of authors expressed herein do not necessarily state or reflect those of the United States Government or any agency thereof.

DISCLAIMER

Portions of this document may be illegible in electronic image products. Images are produced from the best available original document.



Astronuclear Laboratory WANL-TME-1366 January 28, 1966

WELDABLE AND BONDABLE STRAIN GAGES IRRADIATED AT PLUM BROOK REACTOR FACILITY (EXPERIMENT 23/W408 PBRF CYCLE 40) (NE 2460)

Submitted By

Westinghouse Electric Corporation Astronuclear Laboratory Box 10864, Pittsburgh, Pennsylvania 15236

Prepared By

J. U. Pappas

T. A. Pappas Instrumentation Development Instrumentation and Control

Approved By

R. L. Ramp, Supervisor **** Instrumentation Development Instrumentation and Control

R. W. KalsnifRir

R. W. Kaisner, Manager Instrumentation Systems and Facilities Support Instrumentation and Control



INFORMATION CATEGORY

UNCLASSIFIED

Authorized Classifier Date



To AEC OTTICOS and AEC

DISTRIBUTIO

LIMITED

Contractors



SUMMARY

This report presents the radiation test information and evaluation of foil gages bonded with inorganic cement and weldable gage in a nuclear radiation environment. Strain gages are to be utilized in the NERVA reactor to diagnose strain in structural members. The experiment presents test information and test evaluation of four pairs of Budd "C" series gages bonded with "H" ceramic cement and six active-dummy Microdot weldable gages. The experiment containing these test items was irradiated at the Plum Brook Reactor Facility on November 1965 during PBRF test 23/W408.

The test results indicate that the Budd foil gages and Microdot weldable gages can survive the radiation levels experienced in the PBRF Reactor. However, a detailed analysis of the strain gage performance has resulted in the following conclusions.

a. Budd series "C" foil gages bonded with "H" ceramic cement can be used for NRX application, such as the tie rods, lateral support springs, and titanium core band with an estimated overall accuracy of \pm 100 microinches per inch for an one hour, full power NRX test duration.

b. Microdot weldable active-dummy gages can be used for NRX application, such as the tie rods, lateral support springs and titanium core band with an estimated overall accuracy of ± 500 microinches per inch for an one hour, full power NRX test duration. However, to achieve this accuracy a zero shift correction must be utilized.



WANL-TME-1366

.

TABLE OF CONTENTS

.

.

•

Page

	Summ	nary		i
1.0	Intro	duction		1
	1.1	General		1
	1.2	Dosimetry		1
	1.3	Test Schedule		1
2.0	Test l	Description		6
	2.1	General		6
	2.2	Summary of Test Conditions		6
	2.3	Calibration of the Gages		7
3.0	Weld	able and Bondable Strain Gage Operation in Radiation Field		13
	3.1	Test Results and Analysis	1	13
	3.2	Hot Cell Examination		28
4.0	Conc	lusions and Recommendations		29
	4.1	Budd Gages Bonded with "H" Cement	?	29
	4.2	Microdot Weldable Gages		30
	Refer	ences		31



1.0 INTRODUCTION

1.1 GENERAL

This report describes the Westinghouse Astronuclear Laboratory (WANL) irradiation test conducted in the Plum Brook Reactor Facility (PBRF) in Sandusky, Ohio in November 1965. This test designated Experiment No. 23/W408 was conducted by WANL personnel curing reactor cycle 40P. The purpose of this experiment was to obtain operational data on Budd "C" series foil gages bonded with "H" ceramic cement and Microdot active-dummy weldable gages. The results of this test in conjunction with the non-nuclear test results will be used to predict the performance of these units on the NRX reactor.

Additional information related to this experiment is contained in the following WANL literature. WANL-TME-1116⁽¹⁾ is the Preliminary Test Specification and WANL-TME-1251⁽²⁾ is the Final Test Specification, which describes the test experiment test conditions, items to be tested, test circuitry and test procedures. The Preliminary Data Report for this experiment which contains the raw data recorded during the test is contained in WANL-TME-1354⁽³⁾.

1.2 DOSIMETRY

Six dosimeter packets were wired to the cage of the sample fixture in close proximity to the strain gages to measure the perturbed spacial neutron flux distribution. Bare and cadmium covered aluminum cobalt wires and sulfur pellets were located in each of the aluminum dosimeter tubes to determine the thermal, epi-thermal, and fast neutron fluxes. Upon completion of the experiment the dosimeter capsules were removed and prepared for analysis. The results of this analysis have not been received as of the date of this report.

The nuclear flux data which has been used in the preparation of this report is obtained from previous flux mapping of PBRF test hole HT-1 as described in WANL-TME-1085,⁽⁴⁾ information received from PBRF,⁽⁵⁾ and the PBRF information for Experiment Sponsors.⁽⁶⁾

-1-



1.3 TEST SCHEDULE

Six stainless steel deflection beams and one stainless steel stationary beam was utilized, onto which six active-dummy Microdot weldable gages and four pairs of Budd "C" series bondable gages were attached. Four of the Microdot weldable gages were spot welded to two constant strain deflection beams for dynamic testing while two gages were spot welded to a stationary beam for a static test. Four pairs of Budd "C" series gages were bonded with "H" ceramic cement on four constant strain deflection beams. To protect the ceramic cement from the quadrant water a tapered stainless steel bellows was welded on the deflection beams over the bonded gage area, thus hermetically sealing the bondable gages against moisture and contamination. In addition an approximately 2-mil thickness of nickel was plated on all silver soldered joints, because of a PBRF requirement restricting the use of bare silver solder in the reactor primary coollant water. The beams then were attached to a test fixture as shown in Figures 1 and 2.

Four thermocouples, located in the structural section to which the deflection beams were attached, were positioned such that the thermocouples will monitor fixture coolant water temperature and strain gage fixture temperature.

The strain gage test fixture with the strain gages attached was then tested for 30 hours in the WANL mock-up loop under the same condition that they would experience in the reactor except for the radiation.

After completion of the WANL mock-up loop test the strain gage fixture was shipped to Plum Brook where the irradiation test commenced on November 1965. The fixture was inserted in the HT-1 hole in predetermined steps (Table 1.3). During the insertion period the reactor was operating at a constant power of 60 megawatts. After completion of the irradiation, the test fixture was transferred from the water canal to the hot laboratory for postirradiation examination.





WANL-TME-1366



WANL-TME-1366



FIGURE 2



TABLE 1.3

,

.

Sequence of Strain Gage Fixture Position During Irradiation

	Time	
11/17/65	0055	Installed in WANL capsule
	0316	Started insertion
	0327	Capsule at 30" from fully inserted position
	0330	Completed data cycle
	0343	Inserted capsule to 20"
	0400	Inserted capsule to 12"
	0418	Inserted capsule to 5"
	0430	Capsule fully inserted
11/18/65	0848	Started removing capsule and stopped at 5"
	0914	Moved capsule from 5" to 12"
	0935	Moved capsule from 12" to 20"
	0955	Moved capsule from 20" to 30"
	1009	Started moving capsule from 30" to 120" (seal position)
	1018	Capsule in seal position
	1705	Removed strain gage test assembly from capsule

-5-



2.0 TEST DESCRIPTION

2.1 GENERAL

Strain gages are used in the NRX reactors on components such as tie rods, titanium core band and lateral support springs to measure vibration frequency, lateral support spring movement andstrains developed on reactor structural components during both cold flow and power tests of NRX reactors. The purpose of this experiment was to determine the performance of Budd bondable and Microdot weldable gages in a nuclear radiation environment. The experiment consisted of three parts. In the first part the effect of gamma dose rate on the insulation resistance of the gages and associated cabling was determined. During the second part, the test items were operated at the maximum gamma and neutron dose level for approximately 28 hours. This part provided performance data with respect to the integrated fast neutron flux that would be encountered in a one-hour full power NRX test. In the third part of the test, it was planned to determine the insulation resistance recovery as the gamma dose rate was decreased, and any other effects that might help to determine the zero shift encountered in previous irradiation tests.

2.2 SUMMARY OF TEST CONDITIONS

2.2.1 Items Tested

Eight unbacked foil gages manufactured by Budd. These were the C9-610 series gages and were bonded with "H" ceramic cement.

Six Microdot weldable gages. These were the Model SG-323/1 active-dummy gages, that is two types of sensing elements, an active and a dummy strain element into just one strain tube insulated with MgO powder and mounted on a flange assembly.



The arrangement used in the installation of the gages on the beams are tabulated in Table 2.1. The foil gages were connected in half bridge configuration. Each half bridge was encapsulated with tapered stainless steel bellows and provided with a 15-foot long, stainless steel sheathed, 3-conductor, MgO insulated cable, thus hermetically sealing the foil gage assembly against water and contamination.

2.2.2 Test Activities

During the irradiation of this experiment, the test fixture containing the strain gages was exposed to an average water pressure of 136 psig and a water temperature ranging from 90°F to 138°F. The strain gages experienced a total exposure of 1740 mw-hours. The temperature of the strain gage fixture and the water temperature was continually monitored throughout the irradiation. AC gage excitation was utilized for previous irradiation tests. However, for this test, in addition, DC excitation also was employed to simulate the data acquisition system at NRDS. The strain gage carrier output was recorded on a Baldwin-Lima-Hamilton strain indicator. The DC output was read from an EI type 883 digital multimeter, and at the same time it was recorded on a data logger. The insulation resistance was recorded by General Radio Megohmmeter type 1862-C. The gage continuity and gage resistance was also recorded by EI type 883 digital multimeter. The voltage output of each strain gage was measured at no load and full load.

The fixture was inserted into the reactor by means of the PBRF-WANL charging machine which provided the capability to adjust test fixture insertion depth at any time during the test.

2.3 CALIBRATION OF THE GAGES

2.3.1 Strain Gage Output Calibration

Prior to irradiation of the strain gages a calibration test shown in Graph 1 was run to determine the strain gage output versus line pressure. As can be seen from this

-7-



4

TABLE 2.1

Gage Type	Strain Gage No.	Gage Location	Gage Installation
Budd C9-610	SG-1	Beam 1	Half bridge on opposite side of beam
Microdot SG-323/1	SG-2	Static part of fixture	Active-dummy static test
Microdot SG-323/1	SG-3	Static part of fixture	Active-dummy static test
Microdot SG-323/1	SG-4	Beam 2	Active-dummy tension test
Microdot SG-323/1	\$G-5	Beam 2	Active-dummy compression test
Budd C9-610	SG-6	Beam 3	Half bridge on opposite sides of beam
Budd C9 - 610	SG-7	Beam 4	Half bridge 90 ⁰ installation on the same side of beam
Microdot SG-323/1	SG-8	Beam 5	Active-dummy tension test
Microdot SG-323/1	SG-9	Beam 5	Active-dummy compression test
Budd C9-610	SG-10	Beam 6	Half bridge on opposite sides of beam



-9-



curve, the no-load position of the strain gage beam is established when the internal pressure of the bellows is 15 psig or less. The full load position on the other hand is accomplished when the internal pressure of the bellows is raised to 65 psig or more. These pressures were established with the ambient pressure at one atmosphere. When the fixture was inserted in the WANL mock-up loop where the ambient water pressure was raised to 150 psig, the no-load and full-load pressure points were 165 psig and 215 psig respectively.

2.3.2 Predicted Gamma Dose

The gamma dose rate expected in the HT-1 test location at a reactor power level of 60 mw is shown in Table 2.2 for the particular location of each transducer. These data were obtained by extrapolation of the curves in reference 5 and 6 which at this time represents the best available data. The data presented take into account the geometrical arrangements of the strain gages within the test capsule so that the gamma dose can be determined for any strain gage when capsule position (distance retracted from fully inserted) is known.

2.3.3 Predicted Fast Neutron Flux

Data obtained by the RE-2 dosimeter experiment described by reference 4 was used to estimate the neutron flux at the HT-1 location. From these data the predicted neutron flux rates are tabulated in Table 2.3 for the particular position of each strain gage at various test capsule positions. Six dosimeters were located on the fixture for this experiment. However, the analysis of these dosimeters are not available at the date of this report. The actual integrated neutron flux levels are determined by these dosimeters will be available later.

TABLE 2.2

Gamma Flux Levels at Strain Gage Locations

Gamma Flux ergs/gram (C)-hr

Capsule Position (Inches Retracted From Core Centerline)					Strain Gag	ge Number				
	SG-1	SG-2	SG-3	SG - 4	SG-5	SG-6	SG-7	SG-8	SG-9	SG-10
0	15.6×10 ¹⁰	16.6×10 ¹⁰	16.6×10 ¹⁰	12.0×10 ¹⁰	12.0×10 ¹⁰	7.5×10 ¹⁰	5.7×10 ¹⁰	7.5×10 ¹⁰	7.5×10 ¹⁰	12.0×10 ¹⁰
5	13.0×10 ¹⁰	13.9×10 ¹⁰	13.9×10 ¹⁰	10.0×10 ¹⁰	10.0×10 ¹⁰	6.3×10 ¹⁰	4.7×10 ¹⁰	6.3×10 ¹⁰	6.3×10 ¹⁰	10.0×10 ¹⁰
12	6.6×10 ¹⁰	7.1×10 ¹⁰	7.1×10 ¹⁰	5.1×10 ¹⁰	5.1×10 ¹⁰	3.3×10 ¹⁰	2.4×10 ¹⁰	3.3×10 ¹⁰	3.3×10 ¹⁰	5.1×10 ¹⁰
20	2.0×10 ¹⁰	2.2×10 ¹⁰	2.2×10 ¹⁰	1.6×10 ¹⁰	1.6×10 ¹⁰	1.0×10 ¹⁰	0.75×10 ¹⁰	1.0×10 ¹⁰	1.0×10 ¹⁰	1.6×10 ¹⁰
30	0.63×10 ¹	0.68×10 ¹⁰	0.68×10 ¹⁰	0.49×10 ¹⁰	0.49×10 ¹	0.31×10 ¹⁰	0.23×10 ¹⁰	0.31×10 ¹⁰	0.31×10 ¹⁰	0.49×10 ¹⁰
120	0	0	0	0	0	0	0	0	0	0

.

•

TABLE 2.3

Neutron Flux Levels at Strain Gage Locations Neutron Flux (E> 1.0 Mev) n/cm²-sec

Capsule Position (Inches Retracted From Core Centerline)					Strain Gag	ge Number				
	SG-1	SG - 2	SG - 3	5G - 4	SG - 5	SG-6	SG - 7	SG - 8	SG-9	SG-10
0	20.4×10 ¹²	20.4×10 ¹²	20.4×10 ¹²	16.2×10 ¹²	16.2×10 ¹²	12.0×10 ¹²	9.4×10 ¹²	12.0×10 ¹²	12.0×10 ¹²	16.2×10 ¹²
5	16.2×10 ¹²	16.2×10 ¹²	16.2×10 ¹²	13.8×10 ¹²	13.8×10 ¹²	9.0x10 ¹²	7.5×10 ¹²	9.0x10 ¹²	9.0×10 ¹²	13.8×10 ¹²
12	8.0×10 ¹²	8.0×10 ¹²	8.0×10 ¹²	6.3×10 ¹²	6.3×10 ¹²	3.9×10 ¹²	3.0×10 ¹²	3.9×10 ¹²	3.9×10 ¹²	6.3×10 ¹²
20	3.0×10 ¹²	3.0×10 ¹²	3.0×10 ¹²	1.8×10 ¹²	1.8×10 ¹²	0.6×10 ¹²	0.45×10 ¹²	0.6×10 ¹²	0.6×10 ¹²	1.8×10 ¹²
30	0.75×10 ¹²	0.75×10 ¹²	0.75×10 ¹²	0.21×10 ¹²	0.21×10 ¹²	$\frac{1}{1}$ 0.03×10 ¹²	0.03×10 ¹²	0.03×10 ¹²	0.03×10 ¹²	0.21×10 ¹²
120	0	0	0	0	0	0	o	0	0	0

.

Astronuclear Laboratory WANL-TME-1366



3.0 WELDABLE AND BONDABLE STRAIN GAGE OPERATION IN RADIATION FIELD

3.1 TEST RESULTS AND ANALYSIS

The following strain gage parameters were measured during this test:

- a. Insulation Resistance
- b. Sensitivity Shift
- c. Zero Shift

3.1.1 Insulation Resistance

An analysis of the insulation measurement data, tabulated on Table 3.1 and 3.2 for each gage, indicates that an average curve for the bondable gages and another one for the weldable gages will be reasonably sufficient to show the nuclear effect on the insulation resistance of these units. These two curves are shown in Graphs 2 and 3. As can be seen from the graphs the average insulation resistance for the Microdot gages at fully inserted position were 60 megohms while for the Budd gages bonded with "H" ceramic cement this was 120 megohms. The decrease in insulation resistance is predominantly a gamma rate effect as can be seen from the two plots. This is demonstrated in part 1 and 3 of the experiment. During part 2 very small change in insulation resistance was recorded. This indicates that the integrated neutron or gamma flux has very little effect on this property. The insulation resistance of No. 1 Budd bondable gage decreased from 440 megohms to 2 megohms when the fixture was fully inserted. Since this was not observed with the other bondable gages where the same technique of bonding was used, it is postulated that in the case of No. 1 gage the low insulation resistance may be attributed to contamination of the bonding agent. In general, the insulation resistance of these gages, in the fully inserted position, are high enough so that serious adverse effects on strain gage performance will not result during the NRX reactor test.



WANL-TME-1366

ł

TABLE 3.1

	Λ	Insulatic Aicrodot W	on Resistar eldable (nce Gages			
Capsule Position (Inches Retracted From Core Centerline)	Run N	o. SG-2	SG-3	SG-4	SG-5	SG - 8	SG-9
120	2	600	490	580	500	450	540
30	3	500	250	400	400	400	450
20	4	300	120	220	350	300	400
12	5	130	35	64	160	150	250
5	6	80	20	35	90	100	180
0	7	50	20	30	68	74	120
0	8	63	20	30	68	74	125
0	9	66	23	33	70	74	130
0	10	66	20	35	70	72	130
0	11	69	23	35	73	76	135
0	12	69	23	33	71	74	130
0	13	69	22	33	70	74	135
0	14	70	20	35	70	73	130
0	15	70	20	35	70	74	130
0	16	72	22	35	70	70	130
0	17	72	20	35	68	70	140
0	18	74	24	35	63	70	140
0	19	74	24	35	64	60	140
0	20	75	23	35	62	66	140
0	21	72	25	35	60	65	140
5	22	95	20	40	70	70	190
12	23	150	45	75	120	85	300
20	24	400	170	250	250	120	450
30	25	500	400	500	400	130	500
120	26	700	450	500	400	120	500
120	27	680	430	600	400	120	580

Astronuclear Laboratory

WANL-TME-1366

.

TABLE 3.2

.

•

Capsule Position (Inches Retracted From Core Centerline)	Run No.	SG-1	SG-6	SG-7	SG-10
120	2	440	560	620	480
30	3	420	450	500	400
20	4	250	400	500	300
12	5	110	300	300	150
5	6	2	200	200	90
0	7	1.5	140	150	70
0	8	12	150	160	80
0	9	10	160	170	85
0	10	2	150	170	85
0	11	2	165	185	91
0	12	5	160	175	92
0	13	3	160	180	92
0	14	2	160	170	95
0	15	3	150	180	100
. 0	16	2	160	180	95
0	17	3	170	190	100
0	18	4	170	190	100
0	19	5	170	190	100
0	20	5	170	195	100
0	21	5	170	190	100
5	22	2.5	200	250	130
12	23	35	350	400	200
20	24	130	500	500	350
30	25	190	500	500	500
120	26	200	550	600	500
120	27	200	600	700	560







-16-

Astronuclear Laboratory

WANL-TME-1366

10			—т			_	m	<u></u>	1	<u> </u>	-		-			T	r		r -		-		<u> </u>	1-	r	T	T	r				r—-	-				- <u>-</u>	-т-			-							—
۶ <u> </u>				•••••				m	ŧ	+	+	+		+-	+	-	┼								┢	+										+	+-	-†-	-1-	-+-	+					-+-	+	+-
8							-			+	+	-+	+	+	+	+				• • • • •		A	YER	AG	<u>F</u> f	MSI	t Α	T tC	N	RES	IST/	AN	CE-				-		- 1			T	T	- [-		T	
/										+-	+-	-1-	+		+								<u> </u>	1	t.		YER	sus				—											T				T	- T
6	1								\vdash	+	+-	+	+	+	· 		<u> </u>		<u> </u>		├	1.	1	1	<u>GA</u>	<u>MN</u>	<u> </u>	jo s	ER	AH					-+-	-	-	+	+	+	-+	-	+		-+-	-	1	
5								ļ	L		+	+	+-		<u>+</u>	 	ļ	·	 			^	ND		I FC	JRA	IEL	N		KO		LU	X			+	+-	-+-			-	-+-	+	-+-		-+-		≁
	 -							ł	Ν			ł	1			1		1						OR	B	טטן		-01	0 0	PAC	bts	-															\boldsymbol{X}	
4									┢	\mathbf{k}	+		+		-	+	<u> </u>					-	- B	μΝ	PE	ų n	****		-	-EN	AC 1 N						-	+			-+	-	+		-	7	7	+
										\uparrow	4	+	+		+							<u> </u>	\vdash	†	\vdash	1											-	1				+	+		\overline{X}	1	-	
3					\vdash			├	t	╈	┢	+			+	+	+			-		+	╟──	<u>†</u>	-	+	<u> </u>	<u> </u>				\vdash		-	-	+		+-	-†-	-†-	-+	+	+	\mathbf{X}	4	-+-	-	+-
	1					S N			 	1	-		d-		·	.			ļ		ļ			<u> </u>	Į	.	 	ļ				 			_							-+-	\checkmark	4	-+-	-+-		
_	4					Ē		ŧ ŧ	Ł	1	ł	1	N	. +		H	h.]			1		İ.	1	÷ †						1		1		1			\checkmark						
z	÷.			· · ·	Г	0				+ + -	+-			X		††F	l'-t'		+			<u> </u>	<u> </u>	1	<u> </u>		1	<u> </u>								-1-	-			⊁	1	-		-	+	-+-	-	
	Πľ	I	1		h	Ψ		14	Ιī	ilt∄	H	ΗH	ŀΠ		K	HH	 	11	H		11	ł	H	I ++	Ľ. '	1.	Ι.							Į				+	7									
	1.11	Ţ								† :‡	:1:	iilih		iHi		┣			T	- +				11	htt		+ "†	TT		11			••••	-	+	÷	Ŧ	╈	**! **		-+-		+	-	+	+	+	
	HH				Π	3 U	14	¦ '		H	₩	i i i i i i i i i i i i i i i i i i i	thi)		ı₩	₩h	HF	-	1	Lt.		4		i) fi	<u>ا</u> ۲	Į₩.	1.			10			1	<u> </u>	ПÌ	h		1	1	1		ŧ			j	ł		
	H	ł		F	7-	Z	Ι.	1	F,	ιШ	Ή	Π		444		PЦ	Щ	, T	17		1 ⁴	H		H	I.T	H.	ΗÌ	Γ	+ }	μ.	44	t I		[,,,]		1						ł						
1	-	-		·		ŝ	╢╌┚	00-	<u> </u>	1.	+	444	44	400	F	+	<u> </u>	· · · ·	<u> </u>		<u> </u>	1.17	<u> </u>	1	1	+	<u>†-</u>		'	<u></u>	<u>.</u>			-+		+		+				+	1		_			
8	ŧ.					S			1	Г			T	t t	т	1	Ι.		-					[1					\Box				T	
7	ŀ.		-			2		ŀ.	L =	1				.	tr t	=		14.1	E	1	. H.	<u> </u>		L														_			_		\perp	\perp	\perp	\perp	-	\bot
6	ЩΨ	1		ŧ	1	Z		ΗÈ	.II.	Γţ	114	###	H	1	罪.	冊	14	ΠŢ	-+ T	Ψť,	Щ	ŧ.	11	. r.														1										
_					4 1	ТI		1	1	1	ŧ			1#	4 1 1:	H.	1,#1	HF.	.t.	t,Ē	E,			ιĒ,	1	-										Τ			ł		T	T						
5	Hi	11		. + .		≤		li	E.	1.1			Ŧ.			HT.	ГШ		τ1.	÷.	<u>H</u> fr	<u> </u>	- <u>''</u>	H.	t	1						<u> </u>		-+		+		\uparrow		+			+	+	+	-+-	-	+
4		Ľ.	IL.	tĻ.	114	PS D		ιĖ.			ţ	÷.		╬╬╬	* _+	t¦ ii	<u>Η</u>	<u>##</u>	1 [†]	F.	ЦЦ	14	H.t.	i,	.	ЦЦ	L			† .	, L.					÷		1									\perp	
					1	Z	÷	† I⊧	1	14	14	Ξ	£L±	1 1	I I	E	+++ <u>L</u>	Ľ.			上	Ξ.		+		1					- T-								1			\bot					\perp	
3	ΗŢ	,	ť			HŻ.	T.	赴.]₽‡	ŧ.:	甲	- #4	L.	1-1-1-	ŧ. 4	Ë.		1 上	7	ŀ	[ι ή	Htt.						L					Ł												
	tt t	1		11-1	HT.		H.	Ш±	H	١ <u>H</u>	1	Http:	ΞhĒ			11	曲	ЦЦ	Ē.	+-				Ť					****		<u>+</u>				-	+	-t-			T		T						
			1.	#4				甛					Ŧ						=	14 T		t	-1-1	tit.	11	1	···-	+ -	ΨĻ	±1,		÷			1	17		+	1	+	1	-	+	+	+	+	-	+
2					ht	ΗŤ	Ψ.	Ľ			4	#14					ΗH	ЦЦ.		##*	Щ. Ц	ţ	L		-+'	ļ		t.	11		1	11				+	<u> </u>	1	1	1	+	_	1	\perp	1	1	+	
	ĦH			ΓEL	H		ιĦ	Htt.	 - 1		****	ШШ	HĒ	-###		╂╫	ΗĒ	 +	ЧШ	ΤĊ	Ť+++	†						Ħ.	曲	Ħ		Ŧ	F		ĒЩ	Ηď	<u> </u>	1	٦ (1	=		ł				ł		
	4.11			4	+++				╂┧┤		ŧπ					111	ШÉ		14	4	L	+-	1	<u> </u>				<u>++</u>		Ш		-	+ +	<u> </u>	F +		H.+-	• • • •		1	_	-	\perp		_		_	_
	╈┙╉╅		_	<u>_</u> 1	<u>, T</u>	Шti			╏╓╴							拁.	htti i	h. '	114	4		lμ	μĽ	144	lШ			11			1111		1,1	╷╢╹╂	litht			-	1	1		1				1		t
		-++		$\frac{1}{1}$			+++	H^{+}			1H	₩₩		┤╫╫			\mathbb{H}	$\mathbb{H}_{\mathbb{H}}$	H	+++	111	Hit	l -li	┟╢╢		╢┼	++	++	$\parallel \parallel$	+++		T ¹¹	T	Hint	╎┤┤		H_{11}	ł					ł				ł	
۱ <u> </u>	Ш	111	11	1.	10,2	111	1	10		Ш	ίЩ	ЩÜ		111		Щ		Π.	_		L	<u> </u>		11.1	114.	1	<u>rttt</u>	_	117		-11-1			1111	11-		Щ.	_	-	+-	-	╧	+	+	4	┶╋┷	╇	
9										1.	210	· .	40		<u>90</u>	8	0		10	-12	0		-		-	<u></u>		-		-	- 22	- 10			-	2.0	1	<u>q.o</u>	-	<u>sło</u>		<u>alo</u>	+	40	+	-210	-+-	-
8	+41								Ţ.	-	1		1	# #		Ē	i'⊞I	÷,	~		ļ		μ	4	U.,	₽	<u> </u>	- 8		, 14	Fire I	-12			+	4.0		┢	+	+	+	+-	+	+	+	-	-+-	+
1					±	H -	F 1	T ff	Ш.	t-1	ĘŔĊ	2524	GR/	M.	¢F	HR	X I	0		1		1.1	NE	QTR	ØÞ	570	M	X	ō (<u>اللا</u>	Li I	-#	M	EV	=	14	≓-I	RG	\$70	GR/	۸A	¢)	H	RX	TO		+-	+
6_	旪				Г ⁺	Ē.	F	Frt.	E					PA	in the second se							1		H	E.	ŧΞ	Liii	ΔÞ	T-9	H		HL.			+	T	-	t	1	+	-67	1 pr	+	\pm	+	-	+	t
5		<u> </u>	ц <u>т</u> Т			+	<u></u>	<u>μπ</u>				- 		ЦÎ		11		++-			F	-	L	HH.		E.:			王1		-4.1		1		-	Ŧ	+	-	-	Ŧ	'		4	Ŧ	\mp	\mp	Ŧ	7-
	HL.		t	詽	ĽĘ,	岸	ιų.	Įµ₽ [±]	###		讲				Ħ	li i i	牒		Ħ	ŦŦ	цī	ŧŦ.,	Lit	111	l iii	₩			₽₩					ЩĒ.	, I ,	ξ₩	歨	_	ļ									1
•_					F	÷	F:+	<u>i</u>	<u>, 1</u>		ŧ4	EH		i iii		1	崖		41	U.	-	.1.:		ШÈ	曲	間				臝	;::	÷.		₽†		Ť	-	\uparrow	1	+	-	+	+	+	+	+	+	T .
	it.				1	±.		E												_					+	E			<u>i</u> i			1		Ē.	1	+	Hr.	1	T			T	1	1	-	-	1	\top
3_	ŧ.				4			ŦΞ	₩	Ē	E		Ħ	ШŦ.		<u>†</u> =.	ŧ	-		, T		Ē	H	H.	E	Ē	++	T.L.				ι. Http	- <u>-</u>		HL.		E	\uparrow	\uparrow	+		+	+	+	+		+	
	₩• 1						H.	<u>+</u>	<u> </u>		+	冊		발견		+	+			- 178 7 - 178	1	<u> </u>	11.		H.	<u>†</u>	H.		41 	#	Η	++++		##			#	*	-+	+		-+-	+	+	+	-+-	-+	+
-1	Ŧ					- 1. .	Fi	ŧ	1	E	1	땨		-			!:ilt	+++	÷.1.÷	7	旺	H#	ΗŦ	曲	E.	Щ	Π	H		ΕŢ		##	###	벁쁖	HHE.	F		=	1	I	Ţ							
~	++++		1	-	<u>ب</u> لـ	TT-	777	· ·	Ŧ		,F,t	r:Tr:			: .		1 			+++	11	[- 	[;;;;			hπ	44	411	E ;	Щ	1	+	<u>_</u>	THU:	· fi	1	L		Т	T	+	T	T	\top	T	T	1
->	HL.	1, 1	Щ	+++++	ഥ.	Π I	r-	1	+	∔∸	++++	•• ; <u> </u> ;	44	1	- []	1.	<u> </u>	11.		-	- T-	ii-	ŀΨ	144i	ļ.,,	μĿ	t: I	Щ.	14	гij	¦, 	╫╫	utitt		 ; t	r†‡	*	:			+ ¦⁺•			1		4		
2	K					4	т	T.	1	+ +	-	Ŧ		F	Ţ	T	I		-			F	TT.	ITT.			μu	444	111	111			HH 1					Ŧ	F		-	\top	T	T	T	1	T	1
	q , q	11		TL.	j	+	T.	1-1	 	F	1.	-		F	ł.	1	į.	-	. .			F.	<u> </u> +	Hir-	F	F.+-	I		++				ЩЦ			;, 4	-	- 1-	1.	1-	++ †		+					ah -
1_	<u> </u>			П	11	h##	Τι	tr i		titi	₩	11	111	nh+	.htt	ttu-	tm	htn	Πth		1+-7	1.17	TT	t í	111	tini	Η'n		-++	*#*			l riti	┍┶┼┼╂╏		Htt	hltt	$+\tau$	+++++	πli	π	ut:	14	11	nt.		- Li	tt.

-17-



WANL-TME-1366

3.1.2 Deviation of Strain Gage Sensitivity

The graphs 4 through 7 show the average sensitivity change of the strain gages for a 500 microinches/inch strain level. Graphs 4 and 5 show sensitivity deviation versus gamma dose rate while graphs 6 and 7 show sensitivity deviation versus integrated neutron flux. While Tables 3.3 and 3.4 are individual strain gage output data points for the Microdot weldable and Budd bondable gages respectively. As can be seen from the plots, the sensitivity variation due to integrated neutron flux was less than \pm 10 microinches per inch for the Budd bondable gages and \pm 20 microinches per inch for the Microdot weldable gages. Since the data acquisition system accuracy is within \pm 10 microinches per inch, the effects of integrated neutron flux to the strain gage sensitivity can be neglected. Sensitivity decrease due to gamma dose rate was not more than 40 microinches per inch. This decrease in sensitivity was caused by gamma ionization shunting effect on the strain gage bridge circuit and desensitization of the data acquisition system was attributed to noise level increases observed in the signal lines when the strain gage fixture was inserted closer to the reactor core centerline. Therefore, it can be concluded that radiation encountered in the NRX reactors will not change the sensitivity of these gages by more than 1 or 2 per cent.

3.3.3 Zero Shift

Graphs 8 and 9 show the zero shift observed for Microdot weldable and Budd bondable gages respectively. Microdot weldable gages mounted on the same beams were exposed to the same integrated neutron flux. These gages indicated a zero shift that was of the same magnitude. Therefore, the gages were grouped in pairs for this plot and the average zero shift value was utilized for each pair of gages. The error expected due to the pairing of the Microdot gages is insignificant as compared to the total zero shift encountered during the irradiation test.

The four plots on graph 9 show the zero shift observed for the Budd bondable gages. Due to the position of the gages on the strain gage fixture, the total integrated neutron flux, for the duration of the test, was 1×10^{18} nvt for the gages furthest from the reactor core centerline as compared to 2.1×10^{18} nvt for those closest to the reactor core centerline.

-18-



-19-





اځ Astronuclear Laboratory



-20-

Astronuclear Laboratory



-21-

Astronuclear Laboratory



-22-

Astronuclear Laboratory WANL-TME-1366



WANL-TME-1366

Strain Gage Output (Microinches) Under Full Load												
	Micro	odot Weldabl	e Gages									
Capsule Position (Inches Retracted From Core Centerline)	Run No.	SG-4	\$G-5	SG-8	SG-9	_						
120	2	+570	-528	+644	-524							
30	3	+596	-518	+646	-500							
20	4	+594	-510	+648	-494							
12	5	+598	-506	+644	-490							
5	6	+590	-506	+652	-488							
0	7	+594	-508	+644	-488							
0	8	+580	-500	+656	-492							
0	9	+582	-498	+656	-498							
0	10	+584	-490	+660	-490							
0	11	+582	-478	+662	-496							
0	12	+584	-490	+660	-494							
0	13	+580	-488	+660	-492							
0	14	+596	-484	+654	-494							
0	15	+582	-486	+652	-492							
. 0	16	+586	-490	+658	-496							
0	17	+586	-484	+658	-490							
0	18	+580	-478	+666	-490							
0	19	+588	-470	+664	-488							
0	20	+590	-474	+664	-492							
0	21	+580	-476	+662	-488							
5	22	+588	-474	+666	-494							
12	23	+584	-468	+662	-488							
20	24	+588	-462	+664	-490							
30	25	+594	-4 64	+666	-490							
120	26	+588	-466	+664	-492							
120	27	+586	-468	+664	-488	_						

TABLE 3.3

•

~



Stra	in Gage Outpu	ut (Microinch	nes) Under Fu	l Load		
	Buc	ld Bondable (Gages			
Capsule Position (Inches Retracted From Core Centerline)	Run No.	SG-1	SG-6	SG-7	SG-10	_
120	2	518	495	494	514	
30	. 3	513	467	494	517	
20	4	509	496	486	514	
12	5	485	493	466	505	
5	6	488	494	456	496	
0	7	491	494	454	489	
0	8	492	489	456	492	
0	9	489	490	454	493	
0	10	491	491	460	493	
0	11	488	492	462	495	
0	12	494	489	458	497	
0	13	493	490	456	497	
0	14	488	489	458	495	
0	15	488	492	458	499	
0	16	487	490	456	495	
0	17	475	490	456	498	
0	18	488	492	456	499	
0	19	487	486	458	500	
0	20	488	490	458	497	
0	21	482	492	456	495	
5	22	491	494	456	500	
12	23	498	498	468	5 06	
20	24	505	500	486	519	
30	25	508	505	492	5 24	
120	26	509	503	494	524	
120	27	508	500	494	522	

TABLE 3.4





Astronuclear Laboratory

J



Ľ

-26-

Astronuclear Laboratory

5



3.1.3.1 Budd Gages

Budd foil gages bonded with "H" ceramic cement indicates a zero shift of less than + 25 microinches per inch. This zero shift may be caused due to the following effects:

- a. Oxidation of the foil gage surface.
- b. Differential expansion of the ceramic cement.
- c. Interaction effects of expansion coefficient of wire, cement and specimen.
- d. Leakage resistance from gage to ground.

The high zero shift for the SG-1 Budd gage was attributed to the low insulation resistance observed during the irradiation test run, this may be caused due to improper curing or contamination of the ceramic cement. A zero shift of 165 microinches per inch was recorded for the SG-7 Budd gage at a total integrated neutron flux of 1×10^{18} nvt. It is postulated that the higher zero shift in this gage may be attributed to the 90° installation of the compensating gage.

3.1.3.2 Microdot Weldable Gages

Six Microdot weldable gages were attached to three beams by resistance welding methods. Gages SG-2 and SG-3 were attached to a beam and evaluated under static test conditions, in this mode of operation the beam did not deflect during the entire test cycle. Gages SG-4 and SG-5 were attached to beam 2 with the gage SG-4 attached to the inner surface of the beam while SG-5 gage was attached to the outer surface of the beam. In this arrangement SG-4 was in tension and SG-5 was in compression when the beam was deflected by the bellows. In the same manner gages SG-8 and SG-9 were attached to beam 5 with SG-8 gage being in tension and SG-9 gage being in compression when the beam was deflected by the bellows.



As can be seen from graph 8 the zero shift for the active-dummy weldable gages did not depend on the mode of loading (tension or compression) as was suspected from the results obtained during the previous irradiation test runs. But analysis of the results indicate that the zero shift is a function of neutron dose rate and integrated effect. Possible causes of the observed zero shift may be due to the following effects.

- a. Degradation of the MgO insulation due to irradiation.
- b. A differential resistance change between the active and dummy element in a given strain gage due to differential dimensional change under irradiation between a simple wire and a wire wound in a tight helix of the proper pitch angle.
- c. Degradation of spot weld due to irradiation.

3.2 HOT CELL EXAMINATION

After completion of the irradiation the test capsule was removed from the reactor and the test fixture was transferred to the hot cell for examination. The test fixture was disassembled in the hot cell and the strain gages were examined and photographed. Preliminary evaluation of hot cell examination does not indicate any deterioration of the spot welds or the ceramic cement. More detailed investigations will be performed when the photographs are received showing close-up views of the flange welds and surface of the ceramic cement.



4.0 CONCLUSIONS AND RECOMMENDATIONS

The test results indicate that the Budd foil gages bonded with "H" ceramic cement and Microdot weldable gages can survive the radiation levels experienced in the Plum Brook Reactor Facility. However, a detailed analysis of the strain gage performance has resulted in the following conclusions.

4.1 BUDD GAGES BONDED WITH "H" CEMENT

a. The average insulation resistance of these gages decreases from 500 megohms at room temperature to 120 megohms at a gamma dose rate of 1.2×10^{11} ergs/gram (c)-hr.

b. An average sensitivity decrease of 30 microinches per inch can be expected for gamma dose rate of 1.2×10^{11} ergs/gram (c)-hr.

c. No sensitivity change due to integrated neutron flux of 2.1 x 10^{18} neutrons/cm² is expected.

d. An average zero shift of \pm 50 microinches per inch is expected for an integrated neutron flux of 2.1 x 10¹⁸ neutrons/cm.² The above zero shift holds true for a half bridge configuration with the gages bonded at 180° rather than at 90°.

e. A postirradiation test revealed that the strain gage insulation resistance recovered and that no visible cracks were observed on the surface of the ceramic cement.

f. Based upon the Plum Brook test results, it is concluded that the Budd series "C" foil gages can be used for NRX application, such as the tie rods, lateral support springs, and titanium core band with an estimated overall accuracy of \pm 100 microinches per inch for an one hour, full power NRX test duration.

-29-



4.2 MICRODOT WELDABLE GAGES

a. The average insulation resistance of these gages decreased from 400 megohms at room temperature to 60 megohms at a gamma dose rate of 1.6 x 10^{11} ergs/gram (c)-hr.

b. An average sensitivity decrease of 30 microinches per inch can be expected for a gamma dose rate of 1.6×10^{11} ergs/gram (c)-hr.

c. No sensitivity change due to integrated neutron flux of 2.1×10^{18} neutrons/cm², is expected.

d. The Microdot weldable gages experienced a wide zero shift during this test. Since the curves of zero shift for the individual gages are monotonic and do not cross each other, therefore, they can be represented by an approximate straight line function $Z = (0.9 \times 10^{-28})$ (R) (N)

where Z = Zero shift in microinches per inch

R = Neutron rate (neutrons/cm²-sec)

N = Total neutron flux (neutrons/cm²).

e. Based upon the Plum Brook test results, it is concluded that the Microdot weldable active-dummy gages can be used for NRX application, such as the tie rods, lateral support springs and titanium core band with an estimated overall accuracy of ± 500 microinches per inch for an one hour, full power NRX test duration. However, to achieve this accuracy a zero shift correction must be added utilizing the above straight line function.

For vibrational measurements where the strain gage output is capacitively coupled to the data acquisition system an overall accuracy of \pm 100 microinches per inch can be achieved.



REFERENCES

- 1. WANL-TME-1116, "Preliminary Test Specification for NRX-A Candidate Strain Gages to be Irradiated at the Plum Brook Reactor," Westinghouse Astronuclear Laboratory, July 1965.
- 2. WANL-TME-1251, "Final Test Specification for NRX-A Candidate Strain Gages to be Irradiated at the Plum Brook Reactor," Westinghouse Astronuclear Laboratory, August 1965.
- 3. WANL-TME-1354, "Preliminary Data Report NRX-A Candidate Strain Gage Experiment No. 23/W408 Irradiated at Plum Brook Reactor Facility, PBRF Cycle 40P," Westinghouse Astronuclear Laboratory, January 1966.
- 4. WANL-TME-1085, "Dosimeter Experiment RE-2 at Plum Brook Reactor Facility, PBRF Cycle 28P (PB No. 9W)," Westinghouse Astronuclear Laboratory, January 1965.
- 5. Letter from Mr. Gary L. Snyder, PBRF Project Engineer, to Mr. George C. Geisler, WANL, Serial 99, dated April 17, 1964.
- PBRF Publication E-2219, "Information for Experiment Sponsors, Part III, Nuclear Characteristics of the NASA Plum Brook Reactor and the Experiment Facilities," NASA Lewis Research Center, June 1963.
- 7. WANL-TME-1254, "Non-Nuclear Evaluation Testing of Strain Gages Bonded with Ceramic Cement," Westinghouse Astronuclear Laboratory, August 1965.